PARTS MANUAL. HD4SR and 12SR Auto Align Bale Skoop to 2017 K

Save this PDF as:
Size: px
Start display at page:

Download "PARTS MANUAL. HD4SR and 12SR Auto Align Bale Skoop to 2017 K"

Transcription

1 PARTS MANUAL 1998 to 2017 HD4SR and 12SR Auto Align Bale Skoop K

2

3 Table of Contents Section 1: Parts Breakdown Bale Skoop Final Assembly Loader Assembly SR - Grab Hook Assembly to Present SR - Grab Hook Assembly to Grab Hook Assembly to HD4SR - Short Alignment Arm Assembly SR - Medium Alignment Arm Assembly Bed Assembly Frame Assembly Bed Rest Assembly Hitch Assembly Implement Tire and Axle Assembly - Prior to Truck Tire and Axle Assembly - Prior to Terra Tire and Axle Assembly - Prior to Terra Tire and Axle Assembly to Present HD4SR Hydraulic Hose Schematic SR Hydraulic Hose Schematic to Present SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic SR Hydraulic Hose Schematic to Cylinder Specification Sheet Electrical Warning Assembly Electrical Assembly Index...i HD4SR & 12SR December 2017 i

4 Table of Contents Notes iv December 2017 HD4SR & 12SR

5 Section 1: Parts Breakdown Parts Breakdown 1: Section Contents Parts Breakdown 1-1 Bale Skoop Final Assembly Loader Assembly SR - Grab Hook Assembly to Present SR - Grab Hook Assembly to Grab Hook Assembly to HD4SR - Short Alignment Arm Assembly SR - Medium Alignment Arm Assembly Bed Assembly Frame Assembly Bed Rest Assembly Hitch Assembly Implement Tire and Axle Assembly - Prior to Truck Tire and Axle Assembly - Prior to Terra Tire and Axle Assembly - Prior to Terra Tire and Axle Assembly to Present HD4SR Hydraulic Hose Schematic SR Hydraulic Hose Schematic to Present SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic to SR Hydraulic Hose Schematic SR Hydraulic Hose Schematic to Cylinder Specification Sheet Electrical Warning Assembly Electrical Assembly HD4SR & 12SR December

6 HD4SR and 12SR Bale Skoop Final Assembly 1-2 December 2017 HD4SR & 12SR

7 Bale Skoop Final Assembly Item Part No. Description Qty Terra Axle Assembly Truck Axle Assembly Loader Cylinder - 3 1/2 x 20 Stroke Bed Cylinder - 4 x 36 Stroke LH Alignment Cylinder - 3 1/4 x 8 Stroke RH Alignment Cylinder - 12SR - 3 1/2 x 8 Stroke Nylon Insert Locknut - 7/ Bed... 1 *10048 SR Model Bed Hitch Cylinder - 3 x 14 Stroke Main Frame... 1 *10131 Main Frame K44274 Loader - HD4SR (Not Shown) Loader - 12SR... 1 *10214 Basic Loader Assembly Pin - Bed Cylinder - 1 1/2 Dia x 6 UL *10256 Pin - Bed Cylinder - 1 7/16 Dia x 7 UL Pin - Alignment Arm - 1 1/2 Dia x 7 1/4 UL LH Medium Alignment Arm Assembly - 12SR... 1 *10405 LH Medium Alignment Arm Assembly - 12SR LH Short Alignment Arm - HD4SR... 1 *10406 LH Short Alignment Arm - HD4SR RH Medium Alignment Arm Assembly - 12SR... 1 *10404 RH Medium Alignment Arm Assembly - 12SR RH Short Alignment Arm - HD4SR... 1 *10011 RH Short Alignment Arm - HD4SR K42480 Hitch Beam Assembly... 1 *10393 Hitch Assembly Grab Hook - Left - 12SR Grab Hook - Right - 12SR D-5251 Hex Bolt - 7/16 x 3 Lg K42468 Cylinder Assembly W/Bushings - 2 1/2 x 16 Stroke Grab Hook Cylinder 03-12SR Grab Hook Cylinder to Grommet - Inserts Into Light Bar (Not Shown) Slip Coat... 1 W-4647 Red Paint Warning Light Assembly... 1 K34987 Operators Manual - HD4SR and 12SR... 1 K34990 Assembly Manual - HD4SR and 12SR... 1 * Prior to serial # SR for the 12SR & SR for the HD4SR HD4SR & 12SR December

8 HD4SR and 12SR Loader Assembly 1-4 December 2017 HD4SR & 12SR

9 Loader Assembly Item Part No. Description Qty Street Grease Elbow - NPTF Remote Grease Hose - 1/8 x 12 Lg Plate - Alignment Slider Locknut - 5/16 Nylon Insert Locknut - 7/16 Nylon Insert Slider - Alignment Arm Set Screw - 5/16 x 2 1/2 Lg Round Pin Shackle - 3/ Plastic Hose Clamps - 13/ /4 Plastic Hose Clamp to K44274 Loader - HD4SR (Not Shown) Loader - 12SR... 1 *10193 Loader Pin - Bed Cylinder - 1 1/2 x *10256 Pin - 1 7/16 x F-3405 Locknut - 1/2 Nylon Insert D-5251 Hex Bolt - 7/16 x 3 Lg /8 - Grease Hose Jam Nut S-752 Grease Fitting - 1/ * Prior To Serial # SR For The 12SR & SR For The HD4SR HD4SR & 12SR December

10 HD4SR and 12SR 12SR - Grab Hook Assembly to Present For Serial Number - SR and Up 1-6 December 2017 HD4SR & 12SR

11 12SR - Grab Hook Assembly to Present Item Part No. Description Qty 1 K53973 Directional Valve Spring - 3/4 x 5 3/ K53993 Pull Cable K42389 Oval Sleeve Diameter K42390 Thimble K53980 Plate - Valve Link K53987 Plate - Spring Link K53981 Hex Bolt - M8 x 25 mm Lg S-1302 Hex Bolt - 5/16 x 2 1/2 Lg W-513 Hex Nut - 5/ W-522 Lockwasher - 5/ Locknut - 7/16 Nylon Insert Grab Hook Thrust Bearing Hydraulic Cylinder - 2 1/2 x 16 Stroke K42468 Cylinder Assembly W/Bushings - 2 1/2 x 16 Stroke Loader - 12SR Pin - Bed Cylinder - 1 1/2 x LH Grab Hook RH Grab Hook Locknut - 5/8 Nylon Insert D-5251 Hex Bolt - 7/16 x 3 Lg Hex Bolt - 5/8 x 5 1/2 Lg GR K42393 Upper Grab Hook Pivot K42394 Lower Grab Hook Pivot K42396 Grab Hook Bushing K44008 Bushing - Cylinder Pivot... 4 HD4SR & 12SR December

12 HD4SR and 12SR 12SR - Grab Hook Assembly to 2013 For Serial Numbers - Prior to SR December 2017 HD4SR & 12SR

13 12SR - Grab Hook Assembly to 2013 Item Part No. Description Qty Dynex Actuator Valve Damen Sub Plate Yoke End 3/8 NF Spring - 3/4 x 5 3/ Pull Cable F-3485 Pin - 3/4 x 1 1/ #6 Extra Thick Spacer Washer Double Pitch Connecting Link Quick Link Wide Jaw - 1/ Setscrew - 3/8 x Locknut - 3/8 Nylon Insert Locknut - 7/16 Nylon Insert Grab Hook Thrust Bearing Hydraulic Cylinder - 2 1/2 x 16 Stroke Valve Pull Bar Loader - 12SR... 1 *10193 Loader Pin - Bed Cylinder - 1 1/2 x *10256 Pin - 1 7/16 x LH Grab Hook... 1 *12197 LH Grab Hook RH Grab Hook... 1 *12196 RH Grab Hook Locknut - 5/8 Nylon Insert D-5251 Hex Bolt - 7/16 x 3 Lg D-5489 Washer - 13/32 ID x 13/16 OD x 16 Ga K42393 Upper Grab Hook Pivot... 2 *10209 Upper Grab Hook Pivot K42394 Lower Grab Hook Pivot... 2 *10210 Lower Grab Hook Pivot K42396 Grab Hook Bushing... 4 *10357 Grab Hook Bushing K42468 Cylinder Assembly W/Bushings - 2 1/2 x 16 Stroke K44008 Bushing - Cylinder Pivot... 4 *10936 Loader Pivot Bushing ID x OD x 1 1/4 Lg W-907 Cotter Pin - 5/32 x 3/4 Lg Hex Bolt - 5/8 x 5 1/2 Lg GR W-538 Washer - 7/16 ID x 1 OD x 14 Ga Bolt - 1/4-20 x 3/4 Lg... 4 *Prior To Serial # SR For The 12SR HD4SR & 12SR December

14 HD4SR and 12SR Grab Hook Assembly to VALVE DETAIL Front Bed Crossmember Valve Holding Plate welded to back of loader December 2017 HD4SR & 12SR

15 Grab Hook Assembly to 2001 Item Part No. Description Qty Loader Painted RH Grab Hook RH Grab Hook to LH Grab Hook LH Grab Hook to Upper Grab Hook Pivot Painted Lower Grab Hook Pivot Painted Lower Grab Hook Pivot Painted to Grab Hook Bushing Grab Hook Thrust Bearing /8 Nylock Nut x 6 Gr 8 Hex Bolt Nylock Nut Grab Hook Cylinder Cylinder Bolt Spacer Damen Sub Plate Dynex Valve (Grab Hook Valve) /4-20 x 3/4 Gr 8 SHCS Plain /8 NC x 2 SHCS Gr Yoke End 3/8 NF W-477 Hex Head Bolt - 3/8 x 1 1/2 G /8 Nylock Nut Cable Loop Ends /4 x 5 3/4 Spring W-538 Flat Washer - 3/ /8 Nylock Nut only /8 USS Flat Washer Plated only /4 Quick Loop to 2000 only /8 x 5 1/2 Gr 8 Hex Bolt - Plated Grab Hook Valve to x 7 Spring to /16 Chain 6 Lg to /4 x 1 1/2 Gr 8 Hex Bolt Plated to /8 x 2 1/2 Gr 8 Hex Bolt Plated to /4 Nylock Nut W-538 Flat Washer - 7/16 ID x 1 OD x 14 Ga to /8 Nylock Nut to HD4SR & 12SR December

16 HD4SR HD4SR - Short Alignment Arm Assembly Item Part No. Description Qty /8 Chain Locking Grab Hook /16-1/2 Twin Clevis Chain - 75 Lg - Grade 70 (Includes Item 1) Locknut - 7/16 Nylon Insert D-5251 Hex Bolt - 7/16 x Pin - 1 1/2 x 8 1/ *10257 Pin - 1 7/16 x 8 1/ LH Short Alignment Arm... 1 *10406 LH Short Alignment Arm RH Short Alignment Arm... 1 *10011 RH Short Alignment Arm... 1 * Prior To Serial # SR For The HD4SR 1-12 December 2017 HD4SR & 12SR

17 HD12SR 12SR - Medium Alignment Arm Assembly Item Part No. Description Qty Chain Locking Grab Hook - 3/ Twin Clevis - 7/16 x 1/ Chain - 75 Lg - Grade 70 (Includes Item 1) W14501 Carriage Bolt - 3/8 x 2 1/ Cap Screw - 3/8 x 2 1/4 (Prior to 2010 see item 10 for details) Rubber Roller Bushing - 5/8 x Nylon Insert Locknut - 3/ Nylon Insert Locknut - 7/ Foot Slider C-3016 Hex Bolt - 5/8 x Bearing Plate to Present (2010 countersunk holes replaced with square holes) Bearing Plate to Foot Slider Bearing to Present Foot Slider Bearing to Pin - 1 1/2 x 8 1/ *10257 Pin - 1 7/16 x 8 1/ LH Medium Alignment Arm... 1 *10220 LH Medium Alignment Arm RH Medium Alignment Arm... 1 *10399 RH Medium Alignment Arm D-5251 Hex Bolt - 7/16 x 3 Lg W-526 Lockwasher - 5/ * Prior To Serial # SR For The 12SR HD4SR & 12SR December

18 HD4SR and 12SR Bed Assembly Note: Bed is shown Upside Down for Clarity December 2017 HD4SR & 12SR

19 Bed Assembly Item Part No. Description Qty Bed Extensions Painted to present Bed Extensions Painted to Bed Extensions Painted to Forklift Tooth - 8 x Locknut - 3/8 Nylon Insert Locknut - 5/16 Nylon Insert Bed Pivot Shaft Snap Lock Pins - 5/16 x 4 UL Set Screw - 5/16 x 2 1/2 Lg Bracket - SMV Sign Plastic Hose Clamp - 13/ /4 Plastic Hose Clamp to SR Model Bed Weldment... 1 *10048 SR Model Bed Weldment Hex Bolt - 3/8 x 5 Lg GR F-3405 Locknut - 1/2 Nylon Insert W-538 Washer - 13/32 ID x 1 OD x 16 Ga Locknut - 1/4 Nylon Insert N34475 Slow Moving Vehicle Emblem S-752 Grease Zerk - 1/4 Straight S-1198 Washer - 5/16 ID x 3/4 OD x W-471 Hex Bolt - 5/16 x 1 Lg C33957 Bolt Carriage Head - 3/4 x 3 Lg Hex Bolt - 1/2 x 1 3/4 Lg GR8 - Prior to K25798 Hex Bolt - 1/2 x 4 Lg GR K45683 Fork Retainer Block W-539 Flatwasher - 1/2 - Prior to W-1552 Hex Bolt - 1/4 x 1 Lg Pin - Bed Cylinder - 1 1/2 x *10256 Pin - 1 7/16 x D-5251 Hex Bolt - 7/16 x 3 Lg Locknut - 7/16 Nylon Insert W-527 Lockwasher - 3/ W-518 Hex Nut - 3/4 GR * Prior to serial # SR for the 12SR & SR for the HD4SR HD4SR & 12SR December

20 HD4SR and 12SR Frame Assembly 1-16 December 2017 HD4SR & 12SR

21 Frame Assembly Item Part No. Description Qty 1 W-477 Bolt Hex Head - 3/8 x 1 /12 Lg... 8 * /8 x 1 1/2 GR 8 Low Allen Head Cap Screw Nylon Insert Locknut - 3/ Nylon Insert Locknut - 5/ Hoist Shaft Hoist Spacer - 3 1/4 OD x.375w Set Screw - 5/16 x 2 1/2 Lg Slider Pad - Upper Slider Pad - Lower Plastic Hose Clamp Assembly - 13/ /4 Plastic Hose Clamp to Main Frame... 1 *10131 Main Frame Weldment BW-11 Hairpin - 3/ F-3405 Locknut - 1/2 Nylon Insert W-538 Washer - 13/32 ID x 1 OD x 16 Ga K42477 Hitch Safety Pin - 1 1/2 x 13 1/2 UL... 1 *10415 Hitch Safety Pin S-1302 Hex Bolt - 5/16 x 2 1/2 Lg Hex Bolt - 3/8 x 3 1/2 Lg GR K25798 Hex Bolt - 1/2 x 4 Lg GR * Prior To Serial # SR For The 12SR & SR For The HD4SR HD4SR & 12SR December

22 HD4SR and 12SR Bed Rest Assembly 1-18 December 2017 HD4SR & 12SR

23 Bed Rest Item Part No. Description Qty Locknut - 3/8 Nylon Insert Manual Box Screw - 1/4-20 x 3/ Light Bar K42475 Frame - Bed Rest W-477 Hex Bolt - 3/8 x 1 1/2 Lg W-497 Hex Bolt - 5/8 x 1 1/2 Lg W-504 Hex Bolt - 5/8 x 4 Lg W-517 Hex Nut - 5/ W-526 Lockwasher - 5/ W14434 Locknut - 5/8 Flange... 4 HD4SR & 12SR December

24 HD4SR and 12SR Hitch Assembly 1-20 December 2017 HD4SR & 12SR

25 Hitch Assembly Item Part No. Description Qty Remote Grease Hose - 1/8 x Grease Hose Jam Nut - 3/ Chain - 3/8 x 8 Foot /8 Chain Locking Grab Hook Hitch Hose Manifold... 1 *10019 Hitch Hose Manifold Hitch Ball Ring Hitch Lower Ring Hitch Upper Ball Hitch Shim Allen Head Cap Screw Plain - 3/8 x 2 GR Pin - Hitch Pivot Plate - Draw Bar Hitch Locknut - 5/16 Nylon Insert Klik Pin W/Chain & Cotter Pin Spacer Bushing - 1 1/2 OD x.375w Washer - Hitch Pivot End Cap - Hitch Washer - 9/32 ID x 1 1/4 OD x 16Ga Set Screw - 5/16 x 2 1/2 Lg Plastic Hose Clamp Assembly Hitch Beam... 1 *10199 SR Hitch Painted Hex Bolt - 5/8 x 5 Lg GR Hex Bolt - 5/8 x 8 Lg GR C15768 Hex Jam Nut - 1 1/ Locknut - 5/8 Nylon Insert F-3405 Locknut - 1/2 Nylon Insert Washer - 1 5/16 ID x 2 3/4 OD x 8 Ga K45448 Hitch Bolt - 1 1/4 x 9 Lg (K42469) K42480 Assembly - Hitch Beam W/Ball Clevis Locknut - 1/4 Nylon Insert P61D20 Hex Nut - 1 1/ S-752 Straight Grease Zerk - 1/ S39391 Top Wind Jack Lb SR Jack W-516 Hex Nut - 1/ * Prior To Serial # SR For The 12SR & SR For The HD4SR HD4SR & 12SR December

26 HD4SR and 12SR Implement Tire and Axle Assembly - Prior to 2015 HD4SR - Standard Equipment NOTE: 1) Axle is mirrored about centerline. (Except for Left-Hand lug nuts on left side of machine.) 2) Check maintenance section for torque specifications. Axle U-Bolt Holder welded to Frame December 2017 HD4SR & 12SR

27 Implement Tire and Axle Assembly - Prior to 2015 Item Part No. Description Qty Implement Wheel x Ply I-1 Ribbed Implement Tire Standard Axle Beam Lg (Includes Items 4, 5, 6, 7, 8, 9, 10, 11, 12 & 13) LH 10-Bolt Hub RH 10-Bolt Hub Hub Oil Cap Outside Spindle Nut Spindle Washer Inside Spindle Nut Outside Cone Bearing Outside Bearing Race Inside Bearing Race Inside Cone Bearing Oil Seal RH Single Lug Nut LH Single Lug Nut /8 x 12-5 Round U-Bolt - Plain /8 Heavy Duty High Plain Nut /8 Heavy Duty Washer Riser Block Painted... 2 * Quantities Listed Are For One Machine HD4SR & 12SR December

28 HD4SR and 12SR Truck Tire and Axle Assembly - Prior to 2015 HD4SR - Optional Equipment 12SR - Optional Equipment Axle U-Bolt Holder welded to Frame NOTE: 1) Axle is mirrored about centerline. (Except for Left-Hand lug nuts on left side of machine.) 2) Check maintenance section for torque specifications December 2017 HD4SR & 12SR

29 Truck Tire and Axle Assembly - Prior to 2015 Item Part No. Description Qty R Ply Truck Tire SR 24.5 Truck Wheel Standard Axle Beam Lg (Includes Items 6, 7, 8, 9, 10, 11, 12, 13, 14 & 15) RH Dual Lug Nut Inner LH Dual Lug Nut Inner RH Dual Lug Nut Outer LH Dual Lug Nut Outer RH 10-Bolt Hub LH 10-Bolt Hub Oil Seal Inside Cone Bearing Inside Bearing Race Outside Bearing Race Outside Cone Bearing Inside Spindle Nut Spindle Washer Outside Spindle Nut Hub Oil Cap /8 x 12-5 Round U-Bolt /8 Heavy Duty High Plain Nut /8 Heavy Duty Washer Riser Block - 2 inches High Riser Block - 4 inches High * Quantities Listed Are For One Machine... HD4SR & 12SR December

30 HD4SR and 12SR Terra Tire and Axle Assembly - Prior to SR - Standard Equipment HD4SR - Optional Equipment NOTE: 1) Axle is mirrored about centerline. (Except for Left-Hand lug nuts on left side of machine.) 2) Check maintenance section for torque specifications. Axle U-Bolt Holder welded to Frame December 2017 HD4SR & 12SR

31 Terra Tire and Axle Assembly - Prior to 2015 Item Part No. Description Qty Rim - 20 x Bolt... 2 W-3328 Valve Stem (Not Shown) / Ply Terra Tire Standard Axle Beam Lg (Includes Items 4, 5, 6, 7, 8, 9, 10, 11, 12 & 13) LH 10-Bolt Hub RH 10-Bolt Hub Hub Oil Cap Outside Spindle Nut Spindle Washer Inside Spindle Nut Outside Cone Bearing Outside Bearing Race Inside Bearing Race Inside Cone Bearing Oil Seal RH Single Lug Nut LH Single Lug Nut /8 x 12-5 Round U-Bolt - Plain /8 Heavy Duty High Plain Nut /8 Heavy Duty Washer Riser Block - 2 inches High... 2 * Quantities Listed Are For One Machine HD4SR & 12SR December

32 HD4SR and 12SR Terra Tire and Axle Assembly to Present 12SR - Standard Equipment - from serial number SR and on. HD4SR - Standard Equipment - from SR to SR and from serial number SR and on. NOTE: 1) Axle is mirrored about centerline. 2) Check maintenance section for torque specifications. Axle U-Bolt Holder welded to Frame December 2017 HD4SR & 12SR

33 Terra Tire and Axle Assembly to Present Item Part No. Description Qty 1 K56776 Rim - 20 x Bolt... 2 W-3328 Valve Stem (Not Shown) 2 K56777 Tire - 600/ Ply - TVS Eurogrip Standard Axle Beam Lg (Includes Items 4, 5, 6, 7, 8, 9, 10, 11, 12 & 13) RH 10-Bolt Hub (Includes wheel studs) Hub Oil Cap Outside Spindle Nut Spindle Washer Inside Spindle Nut Outside Cone Bearing Outside Bearing Race Inside Bearing Race Inside Cone Bearing Oil Seal RH Single Lug Nut /8 x 12-5 Round U-Bolt - Plain /8 Heavy Duty High Plain Nut /8 Heavy Duty Washer Riser Block - 4 inches High RH Wheel Stud - 3/4 x 2-5/8 Lg (Vendor #s WEBB or EUCLID E4968R) * Quantities Listed Are For One Machine HD4SR & 12SR December

34 HD4SR and 12SR HD4SR Hydraulic Hose Schematic Note: This is a representation of the parts used in the hydraulic assembly and not a routing diagram D 15 B C A D 20 C YELLOW and B 2 A December 2017 HD4SR & 12SR

35 HD4SR Hydraulic Hose Schematic Item Part No. Description Qty 1 K56756 Manifold Valve... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) Cushion Valve PSI PSI Cushion Valve Painted to Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder Connector - 08 MJIC To 08 MORB - (C15330) Degree Elbow ORB Adapter Tee - 08 ORB To 08 JIC To 08 JIC Tee - 08 JIC To 08 JIC To 08 JIC Bulkhead Fitting Degree Bulkhead Fitting Jam Nut Port Plug - 08 ORB Connector - 08 MJIC To 12 MORB Connector - 08 MJIC To 1/2 Pipe Male to Hose - 1/2 x 252 Lg - #8 3/4-16 FJIC 45 Degree Swivel x 1/2-14 MNPT Hose - 1/2 x 102 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 201 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 85 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 61 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 57 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 MORB Hose - 1/2 x 80 Lg - #8 3/4-16 FJIC Swivel * * * * * Hose - 1/2 x 42 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 88 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 36 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 17 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 111 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 114 Lg - #8 3/4-16 FJIC Swivel Hose Sheathing - 3 ft Tie Strap - 11 Lg C-817 Male Tip - 1/2 FNPT (Not Shown) Modified Pressure Switch (Wired) to x 04 Bushing to Tee - 08 Female Branch to Hose / to Hose / to HD4SR & 12SR December

36 For Serial Number - SR and Up HD4SR and 12SR 12SR Hydraulic Hose Schematic to Present 1-32 December 2017 HD4SR & 12SR

37 12SR Hydraulic Hose Schematic to Present Item Part No. Description Qty 1 K56756 Manifold Valve... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) Cushion Valve PSI Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder Connector - 08 MJIC To 08 MORB - (C15330) Degree Elbow - 08 MJIC To 08 MORB (C15317) Tee - 08 MORB To 08 MJIC To 08 MJIC Tee - 08 MJIC To 08 MJIC To 08 MJIC (D10819) Degree Bulkhead Fitting Bulkhead Fitting Jam Nut Connector - 08 MJIC To 12 MORB N37876 Connector - 3/4-16 (#08) MJIC x 9/16-18 (#06) FJIC N29358 Connector - 9/16-18 (#06) MJIC x 9/16-18 (#06) MORB Hose - 1/2 x 102 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 201 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 85 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 61 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 57 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 MORB Hose - 1/2 x 80 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 252 Lg - #8 3/4-16 FJIC 45 Degree Swivel x 1/2-14 MNPT Hose - 1/2 x 42 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 88 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 36 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 17 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 111 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 114 Lg - #8 3/4-16 FJIC Swivel Hose Sheathing - 3 ft Zip-Tie - 11 Lg K53973 Directional Control Valve - Grab Hook Grab Hook Cylinder Hose - 1/2 x 48 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 51 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 35 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel S Elbow - Swivel - 9/16-18 (#06) FJIC x 9/16-18 (#06) MJIC N Elbow - 9/16-18 (#06) MJIC x 9/16-18 (#06) MORB C-817 Male Tip - 1/2 FNPT (Not Shown)... 6 HD4SR & 12SR December

38 For Serial Number - SR to SR HD4SR and 12SR 12SR Hydraulic Hose Schematic to December 2017 HD4SR & 12SR

39 12SR Hydraulic Hose Schematic to 2015 Item Part No. Description Qty Manifold Valve (Replaced with K56756)... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) Cushion Valve PSI Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder JIC To 08 ORB Straight Port Adapter (C15330) Degree Elbow ORB Adapter ORB To 08 JIC To 08 JIC Run Tee JIC To 08 JIC To 08 JIC Union Tee Degree Bulkhead Fitting Bulkhead Fitting Jam Nut JIC To 12 ORB Straight Male Adapter N37876 Connector - 3/4-16 (#08) MJIC x 9/16-18 (#06) FJIC N29358 Connector - 9/16-18 (#06) MJIC x 9/16-18 (#06) MORB Hose - 1/2 x 102 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 201 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 85 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 61 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 57 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 MORB Hose - 1/2 x 80 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 252 Lg - #8 3/4-16 FJIC 45 Degree Swivel x 1/2-14 MNPT Hose - 1/2 x 42 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 88 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 36 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 17 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 111 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 114 Lg - #8 3/4-16 FJIC Swivel Hose Sheathing - 3 ft Zip-Tie - 11 Lg K53973 Directional Control Valve - Grab Hook Check Valve Adapter 5 PSI Grab Hook Cylinder Hose - 1/2 x 48 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 51 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 35 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel S Elbow - Swivel - 9/16-18 (#06) FJIC x 9/16-18 (#06) MJIC N Elbow - 9/16-18 (#06) MJIC x 9/16-18 (#06) MORB C-817 Male Tip - 1/2 FNPT (Not Shown)... 6 HD4SR & 12SR December

40 For Serial Numbers - Prior to SR HD4SR and 12SR 12SR Hydraulic Hose Schematic to 2013 Note: This is a representation of the parts used in the hydraulic assembly and not a routing diagram. 34 Check Valve flow D 15 B C A D 20 C B 2 A December 2017 HD4SR & 12SR

41 12SR Hydraulic Hose Schematic to 2013 Item Part No. Description Qty Manifold Valve (Replaced with K56756)... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) Cushion Valve PSI Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder JIC To 08 ORB Straight Port Adapter (C15330) Degree Elbow ORB Adapter ORB To 08 JIC To 08 JIC Run Tee JIC To 08 JIC To 08 JIC Union Tee Degree Bulkhead Fitting Bulkhead Fitting Jam Nut * * * * * JIC To 12 ORB Straight Male Adapter Hose - 1/2 x 252 Lg - #8 3/4-16 FJIC 45 Degree Swivel x 1/2-14 MNPT Hose - 1/2 x 102 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 201 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 85 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 61 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 57 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 MORB Hose - 1/2 x 80 Lg - #8 3/4-16 FJIC Swivel * * * * * Hose - 1/2 x 42 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 40 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 88 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 36 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 17 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 111 Lg - #8 3/4-16 FJIC Swivel Hose - 1/2 x 114 Lg - #8 3/4-16 FJIC Swivel Hose Sheathing - 3 ft Zip-Tie - 11 Lg Grab Hook Valve Check Valve Adapter 5 PSI Grab Hook Cylinder Hose - 1/2 x 48 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 51 Lg - #8 3/4-16 FJIC Swivel x #8 3/4-16 FJIC 90 Degree Swivel Hose - 1/2 x 35 Lg - #8 3/4-16 FJIC Swivel C-817 Male Tip - 1/2 FNPT (Not Shown)... 6 HD4SR & 12SR December

42 HD4SR and 12SR 12SR Hydraulic Hose Schematic to 2003 Note: This is a representation of the parts used in the hydraulic assembly and not a routing diagram Check Valve December 2017 HD4SR & 12SR

43 12SR Hydraulic Hose Schematic to 2003 Item Part No. Description Qty Manifold Valve (Replaced with K56756)... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) PSI Cushion Valve Painted to PSI Cushion Valve Painted Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder JIC To 08 ORB Straight Port Adapter (C15330) Degree Elbow ORB Adapter ORB To 08 JIC To 08 JIC Run Tee JIC To 08 JIC To 08 JIC Union Tee Degree Bulkhead Fitting Bulkhead Fitting Jam Nut * * * * * JIC To 12 ORB Straight Male Adapter Hose / Hose / Hose / Hose / Hose / Hose /P Hose / Hose / Hose / Hose / Hose / Hose / Hose / Hose / Hose / Hose Sheathing White Zip-Tie Grab Hook Valve Check Valve Adapter 5 PSI Grab Hook Cylinder Grab Hook Cylinder Hose / Hose 608/ Hose / HD4SR & 12SR December

44 HD4SR and 12SR 12SR Hydraulic Hose Schematic Note: This is a representation of the parts used in the hydraulic assembly and not a routing diagram Check Valve December 2017 HD4SR & 12SR

45 12SR Hydraulic Hose Schematic Item Part No. Description Qty Manifold Valve (Replaced with K56756)... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) PSI Cushion Valve Painted Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder JIC To 08 ORB Straight Port Adapter (C15330) Degree Elbow ORB Adapter ORB To 08 JIC To 08 JIC Run Tee JIC To 08 JIC To 08 JIC Union Tee Degree Bulkhead Fitting Bulkhead Fitting Jam Nut JIC To 08 ORB 90 Degree X-Long Adapter JIC To 1/2 Pipe Straight Male Adapter Hose / Hose / Hose / Hose / Hose - 1/2 x 61 Lg - 08 FJIC swivel ends Hose - 1/2 x 57 Lg - 08 FJIC swivel x 08 MORB Hose - 1/2 x 80 Lg - 08 FJIC swivel ends Hose - 1/2 x 48 Lg - 08 FJIC swivel ends Hose - 1/2 x 48 Lg - 08 FJIC swivel x 08 FJIC swivel 90 degree end Hose / Hose / Hose / Hose / Hose / Hose / Hose Sheathing White Zip-Tie Grab Hook Valve Check Valve Adapter 5 PSI Grab Hook Cylinder Hose 608/ Hose 608/ Hose / HD4SR & 12SR December

46 HD4SR and 12SR 12SR Hydraulic Hose Schematic to 1999 Note: This is a representation of the parts used in the hydraulic assembly and not a routing diagram YELLOW and December 2017 HD4SR & 12SR

47 12SR Hydraulic Hose Schematic to 1999 Item Part No. Description Qty Manifold Valve (Replaced with K56756)... 1 K44257 Manifold Block - D3403C SI K44258 Cavity Plug - #XBOA-XXN - PORT 2 (K60255 Seal Kit) K44259 Sequence Valve - #SCEA-LAN - PORT 3 (K60255 Seal Kit) K44260 Counterbalance Valve-#CBEA-LHN - PORT 4 (K60255 Seal Kit) K44261 Sequence Valve - #RSFC-LAN - PORT 5 (K60255 Seal Kit) K44262 Check Valve - #CXCD-XZN - PORT 6 (K60256 Seal Kit) PSI Cushion Valve Painted Bed Cylinder Loader Cylinder Hitch Cylinder RH Alignment Cylinder LH Alignment Cylinder JIC To 08 ORB Straight Port Adapter (C15330) Degree Elbow ORB Adapter ORB To 08 JIC To 08 JIC Run Tee JIC To 08 JIC To 08 JIC Union Tee Degree Bulkhead Fitting Bulkhead Fitting Jam Nut JIC To 10 ORB Straight Port Adapter JIC To 1/2 Pipe Straight Male Adapter Hose / Hose / Hose / Hose / Hose - 1/2 x 61 Lg - 08 FJIC swivel ends Hose - 1/2 x 57 Lg - 08 FJIC swivel x 08 MORB Hose / Hose / Hose / Hose / Hose / Hose / Hose / Hose / Hose /608 - Use Hose Sheathing White Zip-Tie Grab Hook Valve Check Valve Grab Hook Cylinder Hose / Hose / Hose / British O-Ring JIC To 12 ORB Straight Port Adapter JIC To 08 ORB Straight Port Adapter (C15330) Modified Pressure Switch (Wired) to x 04 Bushing to Female Branch Tee to Hose / to Hose / to HD4SR & 12SR December

48 HD4SR and 12SR Cylinder Specification Sheet Name: Bed Cylinder Part # Type: Welded Length: 48 3 / 4 Bore X Stroke: 4 X 36 Packing Kit # PMCK-AR-704 Seal Kit # Name: Loader Cylinder Part # Type: Welded Length: 32 7 / 8 Bore X Stroke: 3 1 / 2 X 20 Packing Kit # PMCK-AR-703 Seal Kit # Name: Left Algnmnt Cyl. Part # Type: Tie-Rod Length: 19 5 / 8 Bore X Stroke: 3 1 / 4 X 8 Packing Kit # PMCK-AR-705 Seal Kit # Name: Right Algnmnt Cyl. Part # Type: Tie-Rod Length: 19 5 / 8 Bore X Stroke: 3 1 / 2 X 8 Packing Kit # PMCK-AR-706 Seal Kit # Name: Grab Hook Cyl. Type: Welded Bore X Stroke: 2 1 / 2 X 16 Packing Kit # PMCK-AR-707 Seal Kit # Part # to present Part # Part # to 2000 Length: 26 3 / 4 Part # to present Name: Hitch Cylinder Part # to 2003 Type: Tie-Rod Length: 24 1 / 4 Bore X Stroke: 3 X 14 Packing Kit # / PMCK-SAE-9200 (HD4SR) Seal Kit # December 2017 HD4SR & 12SR

49 HD4SR and 12SR Cylinder Specification Sheet HD4SR & 12SR December

50 HD4SR and 12SR Electrical Warning Assembly Item Part No. Description Qty 1 K58936 Warning Light Complete to Present Warning Light Complete - Prior to K58934 Micro Wire - 24 ft Lg to Present Micro Wire - 24 ft Lg - Prior to K58933 Offset Micro Switch to Present Offset Micro Switch - Prior to 2015 K58908 Fuse - 1/10A 250V Fast Acting 1-46 December 2017 HD4SR & 12SR

51 HD4SR and 12SR Electrical Assembly AMBER AMBER 6 o 7 o RED RED Item Part No. Description Qty Way Amber Lights Recessed Red Lights Wire Junction Box C Pole Plug Connector SR Wiring Harness Hitch Wire Harness Lg (Includes item 4) Grommet... 2 HD4SR & 12SR December

52 Notes 1-48 December 2017 HD4SR & 12SR

53 Index Index , , 1-31, 1-33, 1-35, 1-37, 1-39, 1-41, 1-43, , 1-31, 1-33, 1-35, 1-37, 1-39, 1-41, 1-43, , 1-31, 1-33, 1-35, 1-37, 1-39, 1-41, 1-43, , 1-31, 1-33, 1-35, 1-37, 1-39, 1-41, 1-43, , 1-11, 1-39, 1-41, 1-43, , 1-25, 1-27, , , 1-27, , , 1-9, , 1-11, , 1-25, 1-27, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-41, , , , 1-33, 1-35, 1-37, 1-39, 1-41, , , 1-33, 1-35, 1-37, 1-39, 1-41, , , 1-41, , 1-33, 1-35, 1-37, 1-39, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , , , 1-9, , , , 1-15, , 1-37, 1-39, 1-41, , , 1-11, 1-13, 1-15, 1-17, , 1-9, 1-11, , 1-15, 1-17, , 1-15, , 1-25, 1-27, , 1-9, , , 1-41, 1-43, , 1-5, 1-7, 1-9, 1-12, 1-13, , 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-9, , , , , 1-11, 1-37, 1-39, , , 1-27, , 1-13, , 1-33, 1-35, 1-37, 1-39, 1-41, , , 1-33, 1-35, 1-37, 1-39, 1-41, , , , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-25, 1-27, , 1-27, , , 1-15, 1-17, , , , 1-9, , 1-37, 1-39, , , 1-35, 1-37, 1-39, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-33, 1-35, 1-37, 1-39, 1-41, , 1-35, 1-37, , 1-33, 1-35, 1-37, 1-39, , 1-33, 1-35, 1-37, 1-39, 1-41, HD4SR & 12SR December 2017 Index-i

54 , 1-25, , 1-25, 1-27, , 1-33, 1-35, 1-37, , 1-15, 1-17, , , 1-7, 1-9, 1-33, 1-3 5, 1-37, 1-39, , 1-35, , , 1-31, 1-33, 1-35, 1-37, , , 1-5, 1-7, , 1-5, 1-7, 1-9, , 1-12, , , , , , 1-7, , 1-7, 1-9 B BW C C , 1-33, 1-35, 1-37 C C C C D D , 1-12, 1-13, 1-15 D F F , 1-15, 1-17, 1-21 F K K , 1-17 K K K K K , 1-9 K , 1-9 K , 1-9 K , 1-7, 1-9 K K K K , 1-21 K , 1-9 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-5 K K K , 1-33, 1-35 K K K K K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K K K K K K K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 K , 1-33, 1-35, 1-3 7, 1-39, 1-41, 1-43 N N , 1-35 N , 1-35 N N , 1-35 P P61D PMCK-AR PMCK-AR PMCK-AR PMCK-AR PMCK-AR PMCK-SAE S S , 1-15, 1-21 S S , 1-17 S , 1-35 S W W W , 1-17, 1-19 W W W W W W W W , 1-19 W W , 1-11, 1-15, 1-17 W W W W , 1-29 W W W Index-ii December 2017 HD4SR & 12SR

55

56 CORPORATE OFFICE & TRAINING CENTER 2131 Airport Drive, Saskatoon, SK Canada S7L 7E1 Tel: Fax: U.S.A. Toll-Free: Questions? It is the policy of ProAG to improve its products whenever it is possible to do so. ProAG reserves the right to make changes or add improvements at any time without incurring any obligation to make such changes on machines sold previously. Printed in Canada December 2017

Parts Manual 16K PLUS Auto Align Bale Runner

Parts Manual 16K PLUS Auto Align Bale Runner Parts Manual 16K PLUS Auto Align Bale Runner Part Number K49356-04A IMPORTANT: ALL ITEMS ARE IDENTIFIED WITH A PART NUMBER. Some of the smaller parts such as bolts, nuts, washers, etc. are not all shown,

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: TD-1100 SECTION: 66

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: TD-1100 SECTION: 66 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: TD-00 SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL JUNE, 00

More information

LAND MAINTENANCE REPAIR PARTS MANUAL BUSH HOG MODEL: 307 SECTION: 16

LAND MAINTENANCE REPAIR PARTS MANUAL BUSH HOG MODEL: 307 SECTION: 16 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SECTION: P.O. Box 0 Selma, AL 0-0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG / LAND MAINTENANCE REPAIR S MANUAL SEPTEMBER, 0

More information

GRAIN DECK BELT CONVEYOR PARTS LIST SERIAL NOS

GRAIN DECK BELT CONVEYOR PARTS LIST SERIAL NOS GRAIN DECK BELT CONVEYOR PARTS LIST SERIAL NOS. 112000-115499 1 DISCHARGE ASSEMBLY - GRAIN BELT DRIVE OVER CONVEYOR SERIAL NOS. 112000-115499 2 REF # PART NO. DESCRIPTION QTY 1 C200760 Discharge Weldment

More information

MidCap Rotary Rake. Illustrated Parts Breakdown

MidCap Rotary Rake. Illustrated Parts Breakdown MidCap Rotary Rake Illustrated Parts Breakdown Page Page Page Page Page Page Page Page Page Page 0 Page Page Page Page Page Page Page Page Page Main Frame Transport Wheel Assembly Lift Arm Assembly Main

More information

KONGSKILDE 9100 Vertical Tillage - Spare Parts List

KONGSKILDE 9100 Vertical Tillage - Spare Parts List KONGSKILDE 900 Vertical Tillage - Spare Parts List Kongskilde 900 Models 000000 9 Vertical Tillage (') 000000 9 Vertical Tillage (') 7990 9 Vertical Tillage (.') *Model may not be exactly as shown. Kongskilde

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 / 0 SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL SEPTEMBER,

More information

KONGSKILDE 9200 DF Vertical Tillage - Assembly/Parts

KONGSKILDE 9200 DF Vertical Tillage - Assembly/Parts KONGSKILDE 9200 DF Vertical Tillage - Assembly/Parts Kongskilde 9200 *Model may not be exactly as shown. Kongskilde reserves the right to make changes to product designs and specifications without notice

More information

TWIN ROTARY RAKE PARTS BOOK MODEL

TWIN ROTARY RAKE PARTS BOOK MODEL TWIN ROTARY RAKE PARTS BOOK MODEL 2650 17.01135 This parts book is furnished for your convenience only. All parts must be purchased through an authorized dealer. Call us for a dealer near you. Issue Date:

More information

250P Manure Spreader

250P Manure Spreader 0P Manure Spreader Illustrated Parts Breakdown Page - Page Page Page Page Page Page Page Page Page Page Page Page Page Page - Page Page Page 0 Complete Front End PTO/Jack/Hitch Assembly Front Pulley Assembly

More information

TT4101 Rotary Tedder

TT4101 Rotary Tedder TT Rotary Tedder 0//0 Illustrated Parts Breakdown Page Page Page Page Page Page Page Page Page Page Page Tongue Assembly S/N S/N - Tongue Assembly S/N + Main Frame S/N - Main Frame S/N to Main Frame S/N

More information

PARTS MANUAL VR 1214 BALE KING V-RAKE GREEN AND YELLOW NUMBERS

PARTS MANUAL VR 1214 BALE KING V-RAKE GREEN AND YELLOW NUMBERS PARTS MANUAL VR 1214 BALE KING V-RAKE GREEN AND YELLOW NUMBERS MANUFACTURED BY: BRIDGEVIEW MANUFACTURING INC. P.O. BOX 4 GERALD, SASK. CANADA S0A 1B0 PHONE: (306) 745-2711 FAX: (306) 745-3364 TABLE OF

More information

TT4100 Rotary Tedder

TT4100 Rotary Tedder TT0 Rotary Tedder Serial numbers 0 and higher Illustrated Parts Breakdown Page Page Tongue Assembly S/N - Tongue Assembly S/N to Page Page Page Page Page Tongue Assembly S/N to Tongue Assembly S/N + Main

More information

TT6101 Rotary Tedder

TT6101 Rotary Tedder TT0 Rotary Tedder 0/0/0 Illustrated Parts Breakdown Page Chassis Assembly Page Page Transport Axle Assembly S/N - Transport Axle Assembly S/N + Page Page Page Page Page Transport Lock Assembly Lift Frame

More information

HR24TS Rotary Rake. Serial Numbers and higher. Illustrated Parts Breakdown. Guards and Guard Arm, Front Hay Curtain Mount.

HR24TS Rotary Rake. Serial Numbers and higher. Illustrated Parts Breakdown. Guards and Guard Arm, Front Hay Curtain Mount. HRTS Rotary Rake Serial Numbers 00 and higher Illustrated Parts Breakdown Page Page Page Page Page Page Page Page Page Page 0 Page Page Page Page Page Page Page Page Page Page 0 Tongue Front Frame Guards

More information

PARTS MANUAL BALE KING V-RAKE VR810 GREEN AND YELLOW ITEM NUMBERS

PARTS MANUAL BALE KING V-RAKE VR810 GREEN AND YELLOW ITEM NUMBERS PARTS MANUAL BALE KING V-RAKE VR810 GREEN AND YELLOW ITEM NUMBERS MANUFACTURED BY: BRIDGEVIEW MANUFACTURING INC. P.O. BOX 4 GERALD, SASK. CANADA S0A 1B0 PHONE: (306) 745-2711 FAX: (306) 745-3364 TABLE

More information

Model 802 Center Mount Adapter For New Holland 9030 & TV140 Bi-Directional Tractors PARTS CATALOG

Model 802 Center Mount Adapter For New Holland 9030 & TV140 Bi-Directional Tractors PARTS CATALOG Model 802 Center Mount Adapter For New Holland 9030 & TV140 Bi-Directional Tractors 1 PARTS CATALOG TABLE OF CONTENTS Frame & Tractor Linkage...2,3 Header Linkage & Float Group...4,5 Header Drive Hydraulics

More information

TT8101 Rotary Tedder

TT8101 Rotary Tedder TT0 Rotary Tedder Illustrated Parts Breakdown Page Front End Page Page Transport Axle Assembly Cylinder Linkage Page Guards Page Page Page Page Transport Lock Assembly Lift Frame Assembly Center Tunnel

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

RITE WAY MFG. CO. LTD. P.O.

RITE WAY MFG. CO. LTD. P.O. CO. LTD. P.O. Box 328 Imperial, Saskatchewan Canada, S0G 2J0 Ph: (306) 963-280 Fax: (306) 963-2660 Web Site: www.ritewaymfg.com E-mail: info@ritewaymfg.com Table of Contents SPECIFICATIONS... WARNING...2

More information

FLX15 ROTARY CUTTERS PARTS MANUAL ATENCIÓN! LEA EL INSTRUCTIVO

FLX15 ROTARY CUTTERS PARTS MANUAL ATENCIÓN! LEA EL INSTRUCTIVO Published: /0 FLX ROTARY CUTTERS S/N A00000 A0000 inclusive PARTS MANUAL Part No. A0-00P An Operators Manual with IMPORTANT Safety, Assembly, Operation and Maintenance information was packaged with this

More information

530B ECOLO-TIGER MULCH CHISEL WARNING AND TAILIGHT KIT ECOLO-TIGER 530B

530B ECOLO-TIGER MULCH CHISEL WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 04-01 WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 04-01 WARNING AND TAILIGHT KIT ECOLO-TIGER 530B 2 27602311 1 HARNESS, WIRE, Front 3 27602221 1 HARNESS, WIRE, Rear (530B) 4 27602202 2 LIGHT ASSY., Red 5

More information

SA Swingaway Auger. Parts List. 431 Gosport Street Moree Phone Fax

SA Swingaway Auger. Parts List. 431 Gosport Street Moree Phone Fax SA Swingaway Auger Parts List 431 Gosport Street Moree Phone 02 67521511 Fax 02 67524685 email - andrew@grainland.com.au www.grainland.com.au SWING AWAY AUGER 1061/1071 TUBE COMPONENTS... F2 1081/1371/1381

More information

Reel Mower TRM 5138 and TRM 7192

Reel Mower TRM 5138 and TRM 7192 Reel Mower TRM and TRM Parts Manual Locke Turf 0 Highway E, Opp, Alabama () -00 General Information Mower Layout Please note that Left and Right are determined by standing at eh rear of the mower and facing

More information

KONGSKILDE 8200 DF Field Cultivator - Assembly/Parts

KONGSKILDE 8200 DF Field Cultivator - Assembly/Parts KONGSKILDE 8200 DF Field Cultivator - Assembly/Parts Kongskilde 8200 Models 768236901 8236 Field Cultivator (36.5') 768238901 8238 Field Cultivator (38.5') 768240901 8240 Field Cultivator (40.5') 768242901

More information

Drive End Bracket & Bearing. Drive End Bracket. Tandem Axle # #865733

Drive End Bracket & Bearing. Drive End Bracket. Tandem Axle # #865733 Drive End Bracket & Bearing #865089 1 06409700 1" Lock Collar 2 865733 Drive Bracket w/ Bearing 3 310037 End Drive Shaft Drive End Bracket #865733 1 03003100 Bearing 1" w/snap Ring 2 957795 Drive End Bracket

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SERIES SECTION: P.O. Box 0 Selma, AL 0-0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL JUNE,

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 3414 SECTION: 67

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 3414 SECTION: 67 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL July, 0 ROTARY

More information

2720/12720 PARTS MANUAL 72A SECTION FLEX WING ROTARY MOWER

2720/12720 PARTS MANUAL 72A SECTION FLEX WING ROTARY MOWER 0/0 This Manual applies to models 0 and 0 that use a blade pan which measures. blade hole center to blade hole center. Also blades measure 8. from hole center to blade tip. See Section if these dimensions

More information

Reel Mower TRM Parts Manual. Locke Turf 307 Highway 52E, Opp, Alabama 36467, (334)

Reel Mower TRM Parts Manual. Locke Turf 307 Highway 52E, Opp, Alabama 36467, (334) Reel Mower TRM-0 Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 General Information Mower Layout Please note that Left and Right are determined by standing at eh rear of the mower and facing

More information

CONTAINER GUIDE WELDMENTS

CONTAINER GUIDE WELDMENTS CONTAINER GUIDE WELDMENTS FOR MODELS - ALL FRONT LOAD CONTAINERS 4/98 1 9110--39--0 L.H. Container Guide Weldment 1 2 9110--38--0 R.H. Container Guide Weldment 1 3 9110--56--1 Instruction Sheet (Not Shown)

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SERIES SECTION: 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL October, 0 0

More information

320 Series Models 325, 326, 327

320 Series Models 325, 326, 327 0 Series Models,, ROTARY MOWER Published 0/ PARTS MANUAL SECTION An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the safe operation of this machine and

More information

Parts Manual FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC FOR TA1200 & TA1600 SPRAYERS. Serial Number B & Higher. Part No.

Parts Manual FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC FOR TA1200 & TA1600 SPRAYERS. Serial Number B & Higher. Part No. Parts Manual FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC FOR TA1200 & TA1600 SPRAYERS Serial Number B30970200 & Higher Part No. 408920 Front-Fold Booms 80 / 90 / 100 Introduction Foreward This symbol

More information

ROTARY RAKE PARTS BOOK MODEL E

ROTARY RAKE PARTS BOOK MODEL E ROTARY RAKE PARTS BOOK MODEL 1150 17.00803E This parts book is furnished for your convenience only. All parts must be purchased through an authorized dealer. Call us for a dealer near you. Issue Date:

More information

Serial #

Serial # Serial #155000-155999 January 2015 Blank page GENERATION 2 PARTS MANUAL DESCRIPTION PAGE TABLE OF CONTENTS 1 MAINFRAME ASSEMBLY 2-3 EXTENSION ARM ASSEMBLY 4-5 BASKET HANGER, FRAME, & LIFT ASSEMBLY 6-7

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

General Information. Assembly Instructions. Before You Start. Marker Assembly. Assembly Instructions S and S Marker Option

General Information. Assembly Instructions. Before You Start. Marker Assembly. Assembly Instructions S and S Marker Option Great Plains Mfg., Inc. Assembly Instructions! Used with: 3000-3S 30 3-Section Folding Drill 2600-2S 26 2-Section Folding Drill Before You Start 3000-3S and 2600-2S Marker Option When you see this symbol,

More information

PARTS BOOK PARTS BOOK CATALOG

PARTS BOOK PARTS BOOK CATALOG PARTS BOOK PARTS BOOK CATALOG BOOM FLEXWING MOWER MOWERS HEADS ROTARY 15 CUT FLAIL DRAWBAR SAW HEAD MOUNT DITCHER DIAMOND MOWERS, LLC 350 E 60 th St. North Sioux Falls, SD 57104 FOR WARRANTY CALL DIAMOND

More information

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE10KW SPE0KW SPE10KH SPE11KW SPEL10KH MOWER UNIT MODEL SPE30 SPE480 SPE31 SPE481 IT IS POLICY OF SNAPPER TO

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: DM7, DM8, DM9 SECTION: 43 2501 Griffin Ave. Selma, AL 36703 (334) 872-6261 (334) 874-2700 Parts Ordering 1-800-304-2836 Fax 1-800-572-1784 www.bushhog.com

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX22 / 966651501 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

WP865 Wood Processor Parts Manual

WP865 Wood Processor Parts Manual EMB Manufacturing Inc. 4144 Boomer Line St. Clements, On N0B 2M0 Canada Ph: (519) 699-9283 Fax: (519) 699-4146 www.wallensteinequipment.com WP865 Wood Processor Parts Manual S/N 2E9US1115FS660079 2E9US1115FS660139

More information

FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC

FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC FRONT-FOLD BOOMS MODELS 80, 90 & 100 HYDRAULIC FOR TA1200, TA1600 & TA2400 SPRAYERS Serial Number B26720100 & Higher Part No. 407525 Front-Fold Booms 80 / 90 / 100 Introduction Foreward This symbol identifies

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

72K850ZP PARTS MANUAL

72K850ZP PARTS MANUAL 7 2 K 8 5 0 Z P PARTS MANUAL 72 MID-CUT GAS ENGINE OPTION SECTION 72 MID-CUT DECK ASSEMBLY 72" Mid-Cut Deck Assembly # PART NO. QTY DESCRIPTION 1 582096 1 72" MC DECK WELDMENT 2 582098 1 72" DECK CHANNEL

More information

OPERATOR S MANUAL MAINTENANCE MANUAL PARTS LIST TURFCO CR-7. Broadcast Top Dresser. Product Number Starting Serial Number P00851

OPERATOR S MANUAL MAINTENANCE MANUAL PARTS LIST TURFCO CR-7. Broadcast Top Dresser. Product Number Starting Serial Number P00851 OPERATOR S MANUAL MAINTENANCE MANUAL PARTS LIST TURFCO CR- Broadcast Top Dresser Product Number 0 Starting Serial Number P00 US Patent,,0,,0, and,, Manual Number DANGER - IF INCORRECTLY USED THIS MACHINE

More information

Spike Tooth Harrow STH P Parts Manual. Copyright 2017 Printed 06/30/17

Spike Tooth Harrow STH P Parts Manual. Copyright 2017 Printed 06/30/17 Spike Tooth Harrow STH2024 30897 322-315P Parts Manual Read the Operator's Manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow without exception. Your

More information

Highline Manufacturing TopGun 1999 Page 1 A. TABLE OF CONTENTS... 1

Highline Manufacturing TopGun 1999 Page 1 A. TABLE OF CONTENTS... 1 Highline Manufacturing TopGun 1999 Page 1 A. Table of Contents A. TABLE OF CONTENTS... 1 B. ASSEMBLY & INSTALLATIONS... 3 1. FLAIL DRUM ASSEMBLY... 3 2. FLAIL DRUM INSTALLATION... 4 3. FEED ROLLER ASSEMBLY...

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 9/2007 Shown with OPTIONAL Grass Collection System 2006 Wright Manufacturing Inc., All Rights

More information

Trailer Parts. Brake Components. Axle Components. Suspensions. Lights & Electrical. Wheels & Tires. Loading Ramps. Couplers & Safety Chains

Trailer Parts. Brake Components. Axle Components. Suspensions. Lights & Electrical. Wheels & Tires. Loading Ramps. Couplers & Safety Chains Trailer Parts Brake Components Axle Components Suspensions Lights & Electrical Wheels & Tires Loading Ramps Couplers & Safety Chains Trailer Jacks Fenders Dump Trailer Parts Tilt SST Parts Decal Kits Brake

More information

Trailer Parts. Brake Components. Axle Components. Suspensions. Lights & Electrical. Wheels & Tires. Loading Ramps. Couplers & Safety Chains

Trailer Parts. Brake Components. Axle Components. Suspensions. Lights & Electrical. Wheels & Tires. Loading Ramps. Couplers & Safety Chains Trailer Parts Brake Components Axle Components Suspensions Lights & Electrical Wheels & Tires Loading Ramps Couplers & Safety Chains Trailer Jacks Fenders Dump Trailer Parts Tilt SST Parts Decal Kits Brake

More information

Parts Book 612N, 812N, 642N, 842N, 862N 714NT, 814NT, 742NT, 842NT, 862NT

Parts Book 612N, 812N, 642N, 842N, 862N 714NT, 814NT, 742NT, 842NT, 862NT Parts Book 612N, 812N, 642N, 842N, 862N 714NT, 814NT, 742NT, 842NT, 862NT Wishek Mfg. LLC 112 South 2nd Street PO Box 185 Wishek, ND 58495 (701) 452-2449 www.wishekmfg.com WARRANTY/ PARTS RETURN POLICY

More information

8th. Revision 37A- S/N 330,000 Up Jan. 01, Turbine Drive Water-Reels. Engine Drive Slurry-Reels T37A E37A. Parts Manual

8th. Revision 37A- S/N 330,000 Up Jan. 01, Turbine Drive Water-Reels. Engine Drive Slurry-Reels T37A E37A. Parts Manual 8th. Revision 37A- S/N 330,000 Up Jan. 01, 1998 Turbine Drive Water-Reels Engine Drive Slurry-Reels T37A E37A Parts Manual Serial No. 330,000-349,999 700 S. Schrader Ave. Havana, Illinois 62644 Phone:

More information

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower MMZ 2, 260 2 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower ILLUSTRATED PARTS LIST " Float Cutter Deck - Figure 1 3 1 27 32 17 6 1 11 31 36 3 19 7 23 1 33 38 18 37 22 3 20 2 10 2 12 21 30 39

More information

ALUMINUM & STEEL CAR CARRIERS

ALUMINUM & STEEL CAR CARRIERS OWNER'S MANUAL ALUMINUM & STEEL CAR CARRIERS INSTALLATION, OPERATION, MAINTENANCE & PARTS NOTE: MANUAL including SPECIFICATIONS, subject to change without notice All ratings specified are based on structural

More information

BALE KING VORTEX 3110 BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS

BALE KING VORTEX 3110 BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS PARTS MANUAL BALE KING VORTEX 3110 BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS MANUFACTURED BY: BRIDGEVIEW MANUFACTURING INC. P.O. BOX 4 GERALD, SASK. CANADA S0A 1B0 PHONE: (306) 745-2711 FAX: (306)

More information

TRANSPORT AUGER TUBE / UNDERCARRIAGE / DRIVE COMPONENTS. INDEX Section L

TRANSPORT AUGER TUBE / UNDERCARRIAGE / DRIVE COMPONENTS. INDEX Section L INDEX Section L TRANSPORT AUGER TUBE / UNDERCARRIAGE / DRIVE COMPONENTS TRANSPORT AUGER TUBE / UNDERCARRIAGE/ TF WHEEL MOVE L Description Page TF3, TF3, TF03, TF03 Basic Auger...L-3 TF, TF0 Basic Auger...L-

More information

Model 960 Double Delivery and Triple Delivery HARVEST HEADERS PARTS CATALOG

Model 960 Double Delivery and Triple Delivery HARVEST HEADERS PARTS CATALOG Model 960 Double Delivery and Triple Delivery HARVEST HEADERS PARTS CATALOG with Adapters for: Model 7000 Self-Propelled Windrower Model 9000 Self-Propelled Windrower John Deere 7720, 8820, 9500, 9600

More information

VR482 Hay Rake OPERATOR & PARTS MANUAL. Last Updated: May 12, 2014

VR482 Hay Rake OPERATOR & PARTS MANUAL. Last Updated: May 12, 2014 VR482 Hay Rake OPERATOR & PARTS MANUAL Last Updated: May 12, 2014 Bridgeview Manufacturing Inc. P.O. Box 4 Gerald, SK S0A 1B0 (306) 745-2711 www.bridgeviewmanufacturing.com bmi@sasktel.net Your Authorized

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODELS: RPM & RPM SECTION: 79

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODELS: RPM & RPM SECTION: 79 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODELS: -0 RPM & -000 RPM SECTION: 9 0 Griffin Ave. Selma, Al. 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com April, 0 BUSH HOG/ LAND MAINTENANCE

More information

BALE KING VORTEX 3100 HD BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS

BALE KING VORTEX 3100 HD BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS PARTS MANUAL BALE KING VORTEX 3100 HD BALE KING GREEN & DEGELMAN BALE KING YELLOW MODELS MANUFACTURED BY: BRIDGEVIEW MANUFACTURING INC. P.O. BOX 4 GERALD, SASK. CANADA S0A 1B0 PHONE: (306) 745-2711 FAX:

More information

Repair Parts Coulter Applicator Repair Parts

Repair Parts Coulter Applicator Repair Parts Repair Parts Coulter Applicator Repair Parts,000 Gallon Applicator...,000 Gallon Applicator Frame... Pump Kit...0 Injection Coulter Assembly... Knife Coulter Assembly... Tank Plumbing... Knife and Injection

More information

PARTS CATALOG FOR. Mud Hog System II & System III 2-Speed Rear Wheel Drive FOR JOHN DEERE 9960, 9965 & 9970 COTTON PICKERS

PARTS CATALOG FOR. Mud Hog System II & System III 2-Speed Rear Wheel Drive FOR JOHN DEERE 9960, 9965 & 9970 COTTON PICKERS PARTS CATALOG FOR Mud Hog System II & System III 2-Speed Rear Wheel Drive FOR JOHN DEERE 9960, 9965 & 9970 COTTON PICKERS Mud Hog Model Numbers Tread Center MH System 9960 9965 & 9970 JD47601 JD47651 82-90

More information

RA108CR, RA110CR, RA210CR & RA212CR

RA108CR, RA110CR, RA210CR & RA212CR Cart Rake RA108CR, RA110CR, RA210CR & RA212CR 38863 512-069PK Parts Manual Read the Operator's Manual entirely. When you see this symbol, the subsequent instructions and warnings are serious - follow without

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

PULLDOZER 1800/1800XL/2400/2400XL

PULLDOZER 1800/1800XL/2400/2400XL PULLDOZER 1800/1800XL/2400/2400XL Assembly and Parts Manual Bridgeview Manufacturing Inc. P.O. Box 4 Gerald, SK S0A 1B0 (306) 745-2711 www.bridgeviewmanufacturing.com bmi@sasktel.net 2 1. Component Information

More information

-7 & 2030G2-7 7-BAR SERIES

-7 & 2030G2-7 7-BAR SERIES GENERATION 2 BASKET RAKE MODELS 2027-G2-7 & 2030G2-7 7-BAR SERIES Serial #147000-147999 PARTS MANUAL February 2014 GENERATION 2 PARTS MANUAL DESCRIPTION PAGE TABLE OF CONTENTS 1 MAINFRAME ASSEMBLY 2-3

More information

! CAUTION! ! WARNING!

! CAUTION! ! WARNING! Assembly Instructions! 24- and 30-Foot, No-Till Flat Fold Marker Option Used with: 2N-2410 and 2N-3010 Drills 2N-2420 and 2N-3020 Drills When you see this symbol, the subsequent instructions and warnings

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

HT46X Rotary Tedder. Illustrated Parts Breakdown. Center Section

HT46X Rotary Tedder. Illustrated Parts Breakdown. Center Section HTX Rotary Tedder Illustrated Parts Breakdown Page Page Page Page Page Page Page Page Page Page 0 Page Center Section Hydraulics Outer Wing Assembly Center Bolted Components Tine Rotor and Hardware Tilt

More information

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO

More information

CENTURY OWNER'S MANUAL 15 SERIES ALUMINUM & STEEL CARRIERS INSTALLATION, OPERATION, MAINTENANCE & PARTS

CENTURY OWNER'S MANUAL 15 SERIES ALUMINUM & STEEL CARRIERS INSTALLATION, OPERATION, MAINTENANCE & PARTS CENTURY L E G E N D A R Y L E A D E R S H I P OWNER'S MANUAL 15 SERIES ALUMINUM & STEEL CARRIERS INSTALLATION, OPERATION, MAINTENANCE & PARTS NOTE: MANUAL including SPECIFICATIONS, subject to change without

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

Reproduction. Not for. Mid Frame Dual Stage Snowthrowers. Parts Manual

Reproduction. Not for. Mid Frame Dual Stage Snowthrowers. Parts Manual Parts Manual Attachment Mfg. No. Description 1695821 (I1224E), 11.5TP 24" Dual Stage Snowthrower 1695842 (I924EX), 9TP 24" Snowthrower (CE/Export) Mid Frame Dual Stage Snowthrowers Not for Reproduction

More information

PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT

PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT DIAMOND MOWERS, Inc. 350 E 60 th St. North Sioux Falls, SD 57104 FOR WARRANTY CALL DIAMOND MOWERS DIRECT: 888-960-0364 OUR TECHNICIANS

More information

MODEL S-32, 3200, ALL AMERICAN

MODEL S-32, 3200, ALL AMERICAN MODEL S-32, 3200, ALL AMERICAN 1. 1 3201-7001 Chassis Weldment 2. 1 3204-7010 Bell Crank Weld 3. 1 3204-7009 Seconday Lift Weld 4. 1 3204-2018 Primary Lift Arm 6. 1 340-3025-S0 Seat Spring 6. 3 847-2803

More information

XH1500/XH1000 S2 ROTARY CUTTERS PARTS MANUAL ATENCIÓN! LEA EL INSTRUCTIVO

XH1500/XH1000 S2 ROTARY CUTTERS PARTS MANUAL ATENCIÓN! LEA EL INSTRUCTIVO Published: 0/0 XH00/XH000 S ROTARY CUTTERS S/N C00 C0 inclusive PARTS MANUAL C0-00P An Operators Manual with IMPORTANT Safety, Assembly, Operation and Maintenance information was packaged with this Parts

More information

PRO HYDRO WALK BEHIND MOWERS MID-SIZE SERIES 3

PRO HYDRO WALK BEHIND MOWERS MID-SIZE SERIES 3 Parts Manual for MID-SIZE SERIES 3 POWER UNIT MODELS SPLH153KW SPLH173KW MOWER MODELS SPA361 SPA481 SPA521 SPA611 McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04)

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04) Parts Manual Models: 968999250 / Z4818BIA MANUAL NO. 539109796 REV. IR (09/18/04) 2 INDEX MAIN FRAME ASSEMBLY... 4-5 BRAKE LINKAGE... 6 CONSOLE ASSEMBLY... 7 CASTER ASSEMBLY... 8 MOTION CONTROL ASSEMBLY...

More information

BOOM, CAB/WOC, LOADER, 2WD, 4WD PARTS SECTION

BOOM, CAB/WOC, LOADER, 2WD, 4WD PARTS SECTION 62-6420 BOOM, CAB/WOC, LOADER, 2WD, 4WD PARTS SECTION Parts Section 5-1 TRACTOR MTG KIT - MAIN FRAME,LOADER,2WD,4WD Parts Section 5-6 5-2-02 TRACTOR MTG KIT - MAIN FRAME,LOADER,2WD,4WD ITEM PART NO. QTY

More information

REAR ENGINE RIDER EUROPEAN SERIES 22

REAR ENGINE RIDER EUROPEAN SERIES 22 Parts Manual for REAR ENGINE RIDER EUROPEAN SERIES 22 MODELS E2822BE E2822BE E1522KVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS, TIRES...2, DRIVE DISC ASSEMBLY... 22 FRONT END, STEERING...4,

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

WP235 Wood Processor Parts Manual

WP235 Wood Processor Parts Manual EMB Manufacturing Inc. 4144 Boomer Line St. Clements, On N0B 2M0 Canada Ph: (519) 699-9283 Fax: (519) 699-4146 www.embmfg.com WP235 Wood Processor Parts Manual Starting with S/N 680035 Refer to the operators

More information

Trailer Sprayer PARTS BOOK MODEL 500BW B

Trailer Sprayer PARTS BOOK MODEL 500BW B Trailer Sprayer PARTS BOOK MODEL 500BW 07.09225B This parts book is furnished for your convenience only. All parts must be purchased through an authorized dealer. Call us for a dealer near Issue Date:

More information

3. FRAME 1. SAFETY 2. PREPARATION 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT

3. FRAME 1. SAFETY 2. PREPARATION 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT TABLE OF CONTENTS 1. SAFETY 2. PREPARATION 3. FRAME 4. TRANSMISSION 5. DRIVE 6. ROW UNIT 7. OPTIONAL EQUIPMENT FRAME 7" x 7" Stacker Bar STACKER BAR The Stacker Bar includes a heavy 3/8 wall tubing, 14

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

Boxer 700HDX Parts Manual

Boxer 700HDX Parts Manual BIG POWER IN ALL PLACES Phone: Sales - 800-831-0042, Parts and Service - 800-255-8839 www.boxerequipment.com Boxer 700HDX Parts Manual SN 5082 and Higher Part No. 76345-820 Manufactured by: Morbark, LLC.

More information

72B27LD PARTS MANUAL

72B27LD PARTS MANUAL 7 2 B 2 7 L D PARTS MANUAL 6 MID-CUT SECTION 6 MID-CUT DECK ASSEMBLY 25 24 23 26 22 00 20 9B SEE NOTE A 9A 75 34 6 2 87 98 05 03 2 90 2 68 53 93 02 69 5 49 5 7 8 0 0 9 36 88 8 58 97 3 46 59 3 72 92 76

More information

Davis Equipment - Parts, Service & Sales. To set up an appointment with our team, call

Davis Equipment - Parts, Service & Sales. To set up an appointment with our team, call Davis Equipment - Parts, Service & Sales Equipment Lines Davis Equipment Service & Repair Shop Davis Equipment Our service shop has been providing quality repairs and service of Case IH NH3 Toolbars, Tenders,

More information

Model 1550 Series In-Row Ripper Parts Manual

Model 1550 Series In-Row Ripper Parts Manual Model 1550 Series In-Row Ripper Parts Manual LANDOLL CORPORATION 1900 North Street Marysville, Kansas 66508 (785) 562-5381 800-428-5655 ~ WWW.LANDOLL.COM F-299-0111 01/2011 Table of Contents 1 Instructions

More information

TEREX Woodsman 730 BRUSH CHIPPER

TEREX Woodsman 730 BRUSH CHIPPER Woodsman 730 BRUSH CHIPPER Parts Manual Customer Dealer S/N Frame # Date Woodsman 150 Commerce Drive, Farwell MI 486 Phone: (800) 953-553 Fax: (989) 588-487 Flipper Discharge Chute Hand Crank Belt Shield

More information

PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT

PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT PARTS BOOK CATALOG IMPLEMENT ASSEMBLIES STANDARD BOOM 3PT HITCH MOUNT DIAMOND MOWERS, Inc. 350 E 60 th St. North Sioux Falls, SD 57104 FOR WARRANTY CALL DIAMOND MOWERS DIRECT: 888-960-0364 OUR TECHNICIANS

More information

AR123/SM123. Four Post Surface Mounted Lift Capacity 12,000 lbs. (6,000 lbs. per axle) Maximum Wheelbases of 206-1/2", 182-1/2" & 158-1/2"

AR123/SM123. Four Post Surface Mounted Lift Capacity 12,000 lbs. (6,000 lbs. per axle) Maximum Wheelbases of 206-1/2, 182-1/2 & 158-1/2 AR/SM Four Post Surface Mounted Lift Capacity,000 lbs. (,000 lbs. per axle) Maximum Wheelbases of 0-/", -/" & -/" P A R T S B R E A K D O W N IMPORTANT: When ordering parts or requesting service always

More information

BH200 SERIES ROTARY CUTTER

BH200 SERIES ROTARY CUTTER Revised Published01/19 BH200 SERIES ROTARY CUTTER PARTS MANUAL SECTION 121 MODELS BH215, BH216, BH217 An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the

More information